
      
 

 

State of Ohio 
Environmental Protection Agency 

Division of Surface Water 
 
 
 
 
 
 
 
 
 

Total Maximum Daily Loads 
for the  
Olentangy River Watershed

Final Report 
August 24, 2007 
 
 
 
 
Ted Strickland, Governor  
Chris Korleski, Director

Olentangy River, just downstream of the City of Delaware 



 



Olentangy River Watershed TMDLs 
 

i 

Table of Contents 
 
1 INTRODUCTION...............................................................................................................1 

1.1 The Clean Water Act Requirement to Address Impaired Waters ..........................1 
1.2 Public Involvement ................................................................................................2 
[...]
sources to downstream segments.   
 
Bee Run has historically been maintained by the Marion County Engineer.  Bee Run is currently 
undesignated, but WWH is recommended based upon results of the Ohio EPA 2003 survey.  
Bee run is in partial attainment of WWH at RM 4.9 and 0.3.   
 
The total QHEI score of Bee Run at RM 4.9 is 33.0, with a substrate score of 1.0 and a channel 
score of 6.5.  Total QHEI at RM 0.3 is 59.0, with a substrate score of 14.3 and a channel score 
of 13.0.  Results of the upper site are clearly demonstrate the impact of channelization, while 
the lower site shows signs of recovery from past maintenance activity. 
 
At the time of this writing, the Marion County Engineer was reviewing plans to channelize the 
lower segment of Bee Run.  Should the plans be approved, the water and habitat quality of Bee 
Run will be further degraded.  Any recovery the lower segment has made from past 
maintenance will be lost.  Additionally, the assimilative capacity of the lower segment will be 
diminished, removing the buffering effect this segment imposes between the poor headwater 
conditions and the Olentangy mainstem.   



Olentangy River Watershed TMDLs  

  
 40

 
Grave Creek was channelized in 1969 and is currently maintained by the Marion County 
Engineer.  The maintained segment of Grave Creek begins at RM 1.4 and extends to the origin.  
Grave Creek is designated WWH from its confluence with the Olentangy River to RM 1.4 near 
Firstenberger Road, and MWH for the remainder.  Aquatic life attainment was assessed at three 
locations, the upper-most of which is in non-attainment of MWH, the middle assessment-site is 
in non-attainment of WWH, and the lower is in partial attainment of WWH.  QHEI scores 
improve as moving downstream from MWH to WWH segments.  The total QHEI scores at RM 
4.9, 1.4, and 0.8 are 42.0, 44.5, and 81.0, respectively.   
 
TP concentration of Grave Creek cannot be evaluated within this context, because they are 
heavily influenced by the Marion County Richland Road WWTP.  However, the average TSS 
concentration of Grave Creek equals the 69th percentile value of all Olentangy tributaries.  This 
indicates the modified condition of Grave Creek may be resulting in elevated instream sediment.  
 
Geomorphologic characteristic of Grave Creek were evaluated by OSU.  OSU measured the 
floodplain-width ratio of Grave Creek at Firstenberger Road to be 1.9, which falls significantly 
short of the target 5.0.  OSU also found this site on Grave Creek to be narrower and deeper 
than a stream of its size should be, indicating instability.   
 
The assessment results of Grave Creek indicate habitat degradation as a result of channel 
maintenance is contributing to local impairment.  Further, elevated pollutant concentrations, 
combined with unstable stream geomorphology, likely result in the significant export of pollutant 
loads to the Olentangy mainstem. 
 
Riffle Creek, a tributary to Grave Creek, was channelized in 1946.  Riffle Creek is not currently 
maintained by the county, but stream’s naturally low-gradient and landowner maintenance has 
slowed its recovery.  Riffle Creek is designated WWH from its mouth to RM 4.0, near Marion-
Edison Road.  The remaining portion is MWH.  Riffle creek is in non-attainment of MWH at RM 
4.6, and partial attainment of WWH at RM 0.1. 
 
QHEI results of Riffle Creek are good in the downstream WWH segment, and poor in the 
upstream MWH segment.  It is not surprising the upstream segment, with a total QHEI score of 
29.0, is not attaining its aquatic life use.  Habitat conditions degraded to such an extent simply 
cannot support a healthy aquatic community.  The lower segment received a total QHEI score of 
75.0, which significantly exceeds its target and absent of other impacts should support an 
aquatic community consistent with its use.  The partial attainment of this segment could 
therefore be a result of pollutant loading from upstream. 
 
QuQua Creek was channelized in 1949 from its origin to RM 2.8 near Newmans-Cardington 
Road.  The most recent maintenance to this segment occurred in 2003, and was performed by 
the Marion County Engineer.  QuQua Creek is in non-attainment of MWH at RM 4.6 and WWH 
at RM 0.1.   
 
Habitat assessment results of the upper segment of QuQua Creek are very poor, with a total 
QHEI score of 29.0, substrate score of 11, and channel score of 4.5.  In contrast, the habitat 
quality of the lower assessment sites is good, with a total QHEI of 75.0, substrate score of 19.5, 
and channel score of 11.   
 
Like Grave Creek, the instream phosphorus concentration of QuQua Creek is impacted by point 
source discharge, so it cannot be examined in this context.  However, the average TSS 



Olentangy River Watershed TMDLs  

  
 41

concentration in QuQua Creek is elevated, and equals the 73rd percentile value of all Olentangy 
tributaries.   
 
OSU evaluated the geomorphology of QuQua Creek at RM 0.1, near Owens Road, which is 
downstream of the modified channel.  At this location OSU measured a floodplain-width ration of 
1.2, which is below the target of 5.0, but otherwise stable stream characteristics.  Of note was a 
wooded floodplain slightly above the level associated with yearly floods, but still considered 
functional in that it would likely help to assimilate pollutants under very high flows.   
 
The QHEI, water-chemistry, and geomorphologic results of QuQua creek indicate the degraded 
habitat conditions associated with channel maintenance in the upper segment are contributing 
to the local non-attainment.  Further, the inability of the upper-segment to assimilate pollutants 
could be impacting the lower, unmodified segment.  The relatively stable geomorphology of the 
lower segment is, however, likely providing some buffering effect between the degraded upper 
segment and the Olentangy mainstem. 

7.2.6 Stream Impoundment 
 
Stream impoundment is a source impairment to the middle Olentangy watershed.    
Impoundment resulting from the Delaware Lake Dam is believed to contribute to the partial 
attainment of WWH at RM 40.8 of the Olentangy River.  Since the Delaware Lake Dam in 
considered an essentially permanent modification, impairment resulting from its effects is not a 
subject of this TMDL. 

7.2.7 Existing Pollutant Load Summary  
 
The pollutant loads for the middle Olentangy watershed are summarized in Table 7.8. 

Table 7.8 Summary of existing loads to the middle Olentangy watershed 

Source TP 
lb/yr 

TSS 
tn/yr 

FC 
cnt/seas 

(1) Major NPDES 3,807 2.0 3.37E+11 
(2) Minor NPDES 1,578 3.7 1.17E+12 
(3) Miscellaneous NPDES 4.0 0.5 0 
(4) MS4 218 26.2 3.39E+11 
(5) HSTS 2,477 9.3 5.17E+15 
(6) CSO 0 0 0 
(7) Livestock Access 0 0 1.50E+15 
(8) SSO 0 0 0 
(9) NPS 96,341 27,263 5.33E+15 
(10) Wasteload Existing1 8,083 41.6 5.17E+15 
(11) Load Exising2 96,341 27,263 6.83E+15 
(12) Total Existing3 104,425 27,305 1.20E+16 
1.  Equals the sum of 1, 2, 3, 4, 5, 6 and 8. 
2.  Equals the sum of 7 and 9. 
3.  Equals the sum of 10 and 11. 

 



Olentangy River Watershed TMDLs  

  
 42

7.3 Lower Olentangy River (HUC 120) 
 
The lower Olentangy watershed begins at the Delaware Lake Dam  and 
ends where the Olentangy River joins the Scioto River in Columbus.  
Aquatic life impairment exists on the mainstem in WWH, EWH, and 
MWH segments.  All assessed tributaries with applicable WQS are also 
impaired.  Recreation impairment is common, particularly violations of 
the maximum criterion.  Causes of impairment are nutrient enrichment, 
siltation, habitat and flow alteration, and bacterial contamination.  
Sources of impairment include urban stormwater runoff, CSO and SSO, 
failing HSTSs, and stream impoundments. 

7.3.1 Nonpoint Source Pollution and Municipal Storm Sewer Systems  
 
NPS pollution to the lower Olentangy watershed originates from MS4 and non-MS4 areas.  MS4 
communities include Phase I, Phase II, and Appendix 7 areas.  The City of Columbus is the only 
Phase I community, and they have an established SWMP.  Phase II communities include the 
urbanized areas of Liberty and Orange Townships in Delaware County; Perry and Sharon 
Townships in Franklin County; the Villages of Powell and Riverlea; and the Cities of Upper 
Arlington, Worthington, and Grandview Heights.  The City of Delaware is the only Appendix 7 
community in the watershed.  NPS pollutions loading rates from MS4 areas are include in Table 
7.9 under the heading MS4 Areas. 
 
NPS pollution also originates from crop, pasture, and forested areas of the lower Olentangy 
watershed.  Results indicate that sub-watershed 120 010, the Olentangy River below 
Horseshoe Run, exhibits the highest sediment and nutrient loading rates of the lower Olentangy 
watershed. 
 
NPS and MS4 loads contributed by each HUC14 are presented in Table B.1. 

Table 7.9 NPS and MS4 Existing Loading Rates to Stream 

NPS Areas MS4 Areas 
HUC14 Area 

ac 
TP 

lb/ac/yr 
TSS 

tn/ac/yr 
FC 

cnt/ac/seas 
Area 

ac 
TP 

lb/ac/yr 
TSS 

tn/ac/yr 
FC 

cnt/ac/seas 

110 090 13,533 1.29 0.58 2.12E+09 1,469 0.15 0.03 2.33E+08

110 100 7,087 1.51 0.47 2.21E+09 114 0.14 0.02 2.03E+08

110 110 4,908 0.49 0.29 2.06E+09 1,535 0.14 0.02 2.09E+08

120 010 7,159 2.25 1.07 1.82E+09 1,435 0.15 0.03 1.64E+08

120 020 21,362 0.47 0.25 1.48E+09 2,183 0.35 0.05 1.92E+08

120 030 4,120 0.25 0.09 1.26E+09 5,335 0.32 0.05 2.36E+08

120 040 2,953 0.03 0.01 1.10E+09 10,283 0.33 0.04 1.89E+08

120 050 1,373 0.05 0.01 7.45E+08 7,310 0.23 0.03 2.13E+08

120 060 580 0.64 0.19 9.05E+08 6,361 0.52 0.07 1.27E+08



Olentangy River Watershed TMDLs  

  
 43

7.3.2 Point Source Dischargers 
 
Major dischargers in the lower Olentangy watershed include the City of Delaware Upper 
Olentangy Reclamation Center (hereinafter the City of Delaware WWTP) and the Delaware 
County Olentangy Environmental Control Center (OECC).  Additionally, there are 14 minor and 
9 miscellaneous dischargers in the lower Olentangy watershed.   A summary of the wasteload 
from NPDES dischargers is presented in Table 7.10.  Tables B.2 and B.3 provide additional  
information regarding loading from minor and miscellaneous entities. 

Table 7.10  Existing point source loads to the lower Olentangy watershed 

Facility TP 
lb/yr 

TSS 
tn/yr 

FC 
cnt/seas 

City of Delaware WWTP 17,467 23.1 2.84E+11 

Delaware County OECC WWTP 6,417 4.2 6.25E+11 

Minor WWTPs 2,008 4.7 1.59E+12 

Miscellaneous Dischargers 59 2.8 0.00E+00 

Total 25,951 34.8 2.50E+12 
 
The City Delaware WWTP has a design treatment capacity of 5.5 MGD with a discharge to the 
Olentangy River at RM 25.26.  Wet stream processes provided at the plant include primary 
screening, grit removal, first stage aeration, intermediate clarification, second stage aeration, 
final settling, tertiary sand filtration, chlorination, dechlorination and post aeration.  A flow 
equalization basin equipped with a bypass (outfall 002) is provided for use during wet weather.  
Solids handling facilities consist of aerobic digestion, a belt filter press for sludge dewatering 
followed by disposal at a landfill.  The average daily flow at outfall 001, for the time period 
between January - December 2003 was 4.27 MGD.  The maximum flow during this period of 
record was 10.28 MGD.  Delaware WWTP has broken ground on a plant expansion to increase 
the design average flow to 10 MGD.  The upgraded facility includes primary clarification, nutrient 
removal, ultra-violet disinfection, and elimination of the plant bypass. 
  
OECC has a design treatment capacity of 6.0 MGD with a discharge to the Olentangy River at 
RM 13.39.  Wet stream process provided at the facility include comminution, single-stage 
extended aeration with nutrient removal, final clarification, tertiary sand filtration, ultraviolet 
disinfection and post-aeration.  Solids handling facilities consist of aerobic digestion, gravity belt 
thickening and sludge storage followed by land application.  The average daily flow at outfall 
001, for the time period between January - December 2003 was 2.78 MGD.  The maximum flow 
during this period of record was 8.95 MGD.  It is anticipated that flows to the plant will increase 
significantly following completion of the Perry-Taggart interceptor sewer along the Olentangy 
River. 
 
The City of Delaware WWTP and OECC do not appear to currently be negatively impacting 
water quality in the Olentangy River beyond what is reasonably expected.  Both are major 
facilities discharging large wasteloads, but they provide adequate treatment and have the 
benefit of dilution in a moderate-sized river.  However, the rapid development of southern 
Delaware County and the associated increase in wastewater flow, which is expected to 
continue, emphasize the need to maintain their existing, acceptable wasteload contribution to 
the Olentangy River.  



Olentangy River Watershed TMDLs  

  
 44

7.3.3 Home Sewage Treatment Systems 
 
Failing HSTSs are  a source of impairment to the lower Olentangy watershed.  The Cities of 
Columbus and Delaware as well as Delaware County provide centralized sewage collection and  
treatment for large percent of the residences in the watershed, but a significant number of 
unsewered areas still exist.  Northern Delaware County is almost entirely unsewered, and 
southern Delaware County still has many homes utilizing HSTSs despite the substantial 
expansion of sewer infrastructure by Delaware County.  The Franklin County portion of the 
watershed is largely sewered, but several small unsewered areas exist, particularly in 
unincorporated zones.  A summary of the pollutant wasteload from failing HSTS is presented in 
Table 7.11.   

Table 7.11 Existing HSTS loads 

HUC14 Number 
of HSTS 

TP 
lb/yr 

TSS 
tn/yr 

FC 
cnt/seas 

110 090 427 566 2.12 1.18E+15 

110 100 251 340 1.28 7.10E+14 

110 110 212 281 1.05 5.86E+14 

120 010 296 432 1.62 9.02E+14 

120 020 1,602 2,208 8.28 4.61E+15 

120 030 465 1,026 3.85 2.14E+15 

120 040 530 1,054 3.95 2.20E+15 

120 050 86 167 0.63 3.48E+14 

120 060 13 25 0.09 5.21E+13 

Total 3,882 6,098 22.87 1.27E+16 
 
Priority areas for the repair, replacement, or elimination of failing HSTSs have been identified in 
the lower Olentangy watershed.  Priority areas in Delaware County were identified by the Health 
Department using a spatial analysis that considered the type and age of HSTSs, as well as 
water-quality sampling results and documented complaints.  Priority areas in Franklin County 
were identified through consultation with the Franklin County Board of Health. 
 
The Delaware General Health District identified the homes along Wren and Carriage Lane in 
Liberty Township as the highest-priority area in the Delaware County portion of the Olentangy 
watershed.  This area is also known as the Westchester Sub-Division.  Several surrounding 
communities, such as the Wingate Farms Sub-division, may also be affecting water quality in 
the same general area. 
 
There are approximately 170 HSTSs in the Westchester and Wingate Farms area.  
Approximately 90 of these systems are discharging sewage off-lot.  As of this writing, the 
average home age in the area is 48 years, indicating the HSTSs serving these homes have 
likely exceed their lifespan unless they have been already replaced.  This fact, combined with 
the large number of homes is a small area, strongly indicates HSTSs are affecting local water 
quality. An Un-named Tributary to the Olentangy at RM 16.5 is receiving stream for much of the 
associated waste.  This stream is marked as intermittent on USGS topographic maps, but is 
probably impacting the Olentangy mainstem during high-flow.  
 



Olentangy River Watershed TMDLs  

  
 45

HSTSs in southern Delaware County are too numerous and widely distributed to be adequately 
and concisely described in this report.  Delaware County is actively working to expand its sewer 
infrastructure, which will allow for the future connection of many systems.  For example,  
completion of the Perry-Taggart interceptor may allow for the future connection of the 
Westchester area described above.  This could represent the beginning of a long-term effort to 
connect other problem areas including homes along Liberty, Bunty Station, Berlin Station, and 
Hyatts Road, as well as clusters of homes like Lewis Center. 
 
The HSTS situation is very different is Franklin County.  There HSTS are not widely distributed; 
rather, they are found in dense pockets is several discrete locations.  These pockets may still 
represent a significant water-quality concern, because of the age of the systems and the small 
lot-size upon which they are situated.  Areas of concern in the Franklin County portion of the 
lower Olentangy watershed are listed in Table 7.12. 

Table 7.12 HSTS areas of concern in Franklin County 

Number of Sytems HSTS Areas 
of Concern 

Roads Area is 
Inclusive Of Off-Lot Septic 

Average Home 
Build Year  

Average Lot 
Size in Acres 

Cooke Road Cooke  
Maize 
Karl  

15 2 1948 1.93 

Dublin-
Granville 

SR 161 
Danbury 
Greendale 
Brookdown 
McVey 

24 48 1963 0.73 

Flint Flint 
Forest Ridge 
Pocono 
Melyers 

39 65 1961 2.30 

Linworth Linworth 
Postlewaite 
Sharon Hill 
Larkstone 

44 183 1957 0.65 

Mt. Air Highview 
Old Woods 
Plumbtree 
Edgecliff 
Mulberry 
Elm 
Beech 

60 65 1960 0.77 

Rosslyn Rosslyn 
Kanawha 17 70 1947 0.16 

Snouffer East Snouffer  9 24 1962 0.88 
Snouffer West Snouffer 

Skyline 5 40 1962 0.77 

West Case West Case 4 1 1965 1.09 
 



Olentangy River Watershed TMDLs  

  
 46

7.3.4 Combined Sewer Overflows and Sanitary Sewer Overflows 
 
Combined and sanitary sewer overflows are a source of impairment to the lower Olentangy 
watershed.  CSO and SSO outfalls exist along the Olentangy from near Worthington to First 
Avenue.  Plate A.11 is a map of CSO outfalls from the City of Columbus’s collection system to 
the Olentangy River.  Plate A.12 is a map of SSO discharge points.  Plate A.13 is a map 
depicting the number of overflow events associated with individual SSO discharge points.   
 
The City of Columbus entered into a consent agreement (CO) with the Ohio EPA in 2002 to 
resolve issues pertaining to SSOs.  In 2004 the City and Ohio EPA entered a CO concerning 
CSOs.  These two COs required the City of Columbus to complete several studies and develop 
a plan that will eventually result in the elimination of SSOs from its collection system and 
mitigate CSOs to the standards set forth in the consent decree. 
 
The SSO CO required the City of Columbus to complete a System Evaluation and Capacity 
Assurance Plan (SECAP).  The stated goal of SECAP development and implementation is to 
provide adequate capacity to treat base and peak flows for all parts of the Columbus collection 
system.  The CSO CO required the City of Columbus to complete a Long-Term Control Plan 
(LTCP) update.  The stated goal of the LTCP development and implementation is to bring all 
wet-weather CSOs and CSO outfall discharge points into compliance with the water quality and 
technology based requirements of the Clean Water Act. 
 
The City of Columbus chose to combine these two efforts into one, and submitted its Wet 
Weather Management Plan (WWMP) to the Ohio EPA in July of 2005.  This plan is currently 
under review.  The pollutant contribution from CSOs to the lower Olentangy watershed is 
presented in Table 7.12.  The pollutant contribution from SSOs is summarized in Table 7.13 at 
the end of this section.  

Table 7.13 CSO overflow volume and load for a typical year 

CSO Outfall 
Location 

Overflow
Volume 
MG/yr 

TP 
lb/yr 

TSS 
tn/yr 

FC 
cnt/seas 

Hudson St. 0.18 1.8 0.2 1.36E+12 

Frambes Ave. 2.63 26.3 3.0 1.99E+13 

Indianola Ave. 5.94 59.5 6.7 4.50E+13 

King Ave. 1.26 12.6 1.4 9.54E+12 

Third Ave. 9.08 90.9 10.2 6.87E+13 

Doe Alley 0.72 7.2 0.8 5.45E+12 

First Ave. 0.28 2.8 0.3 2.12E+12 

TOTAL: 20.1 201 23 1.52E+14 
 

7.3.5 Stream Impoundment 
 
Stream impoundment is a source of impairment to the lower Olentangy watershed.  Two dams 
are considered to be direct sources of impairment.  The Fifth Avenue Dam is contributing to the 



Olentangy River Watershed TMDLs  

  
 47

non-attainment of MWH at RM 2.1 of the Olentangy River.  The Fifth Avenue Dam is the largest 
flow-control structure in the lower Olentangy watershed, and impounds an extensive length of 
river along the Ohio State University Campus.  Physical habitat quality of the Olentangy River in 
the lower watershed is generally good to very good.  In the Fifth Avenue Dam pool, however, 
physical habitat quality as measured by the QHEI is poor.  This is because of the monotonous 
channel condition created by the large impoundment, which reduces the diversity of habitat 
available to aquatic life.  Removal of the Fifth Avenue Dam is recommended to improve the 
habitat condition and to improve chemical and physical water quality in the impounded area.  
 
The second dam resulting in impairment to the Olentangy River is the Panhandle Road Dam.  
This dam is believed to contribute to the partial attainment of WWH at RM 28.1 of the Olentangy 
River.  The Panhandle Road Dam is a four-foot high structure, which has shared ownership by 
the Ohio Department of Transportation and a private party.  The original purpose of this dam is 
unknown, and this TMDL recommends its removal to help restore full attainment immediately 
upstream. 

7.3.7 Existing Pollutant Load Summary 
 
Table 7.14 summarizes the existing loads to the lower Olentangy River watershed. 

Table 7.14 Summary of existing loads to the lower Olentangy watershed 

Source TP 
lb/yr 

TSS 
tn/yr 

FC 
cnt/seas 

(1) Major NPDES 23,884 27.3 9.09E+11 
(2) Minor NPDES 2,008 4.7 1.59E+12 
(3) Miscellaneous NPDES 59.3 2.8 0 
(4) MS4 11,453 1,597 6.91E+12 
(5) HSTS 6,098 22.9 1.27E+16 
(6) CSO 201 22.6 1.52E+14 
(7) Livestock Access 0 0 0 
(8) SSO 155 6.1 4.76E+14 
(9) NPS 58,144 26,074 1.09E+14 
(10) Wasteload Existing1 43,858 1,677 1.29E+16 
(11) Load Exising2 58,144 26,080 5.85E+14 
(12) Total Existing3 102,002 27,758 1.35E+16 
1.  Equals the sum of 1, 2, 3, 4, 5, 6 and 8. 
2.  Equals the sum of 7 and 9. 
3.  Equals the sum of 10 and 11. 



Olentangy River Watershed TMDLs  

  
 48

7.4 Whetstone Creek (HUC 100) 
 

The Whetstone Creek watershed corresponds to hydrologic unit 
05060001 100.  Whetstone Creek is a major tributary to the Olentangy 
River.  This watershed begins in north-central Morrow County and ends 
where Whetstone Creek drains into Delaware Lake.  Whetstone Creek 
is unique in the Olentangy watershed because it is designated EWH for 
almost its entire length.  Aquatic life impairment is found on the 
mainstem and the tributaries.  Recreational impairment is common, and 
some of the highest bacteria concentrations of the entire Olentangy 
watershed are observed here.  The primary causes of impairment are 

nutrient enrichment, siltation, habitat alteration, and bacterial contamination.  The primary 
sources are municipal WWTPs, crop and pasture runoff, and failing HSTSs. 

7.4.1 Nonpoint Source Pollution and Municipal Storm Sewer Systems  
 
NPS pollution to the Whetstone Creek watershed originates from non-MS4 areas.  No MS4 
communities exist in the watershed.  NPS pollution is primarily the result of runoff from crop, 
pasture, forested, and urban areas.  NPS loading rates for each Whetstone Creek sub-
watershed are presented in Table 7.15.  
 
NPS and MS4 loads contributed by each HUC14 are presented in Table B.1. 

Table 7.15 NPS and MS4 existing loading rates to stream 

NPS Areas MS4 Areas 
HUC14 Area 

ac 
TP 

lb/ac/yr 
TSS 

tn/ac/yr 
FC 

cnt/ac/seas 
Area 

ac 
TP 

lb/ac/yr 
TSS 

tn/ac/yr 
FC 

cnt/ac/seas 

100 010 39,213 0.50 0.34 4.16E+10 - - - - 

100 020 19,156 0.89 0.43 2.43E+11 - - - - 

100 030 13,661 0.83 0.36 2.36E+09 - - - - 

 

7.4.2 Point Source Dischargers 
 
Major dischargers to the Whetstone Creek watershed include the Candlewood Lake, Mount 
Gilead, and Cardington WWTPs.  Minor facilities include the treatment works serving the Village 
of Edison and Northmoor Local Schools.  Marathon Ashland Pipeline is the only miscellaneous 
discharger in the watershed.  A summary of the pollutant wasteload from regulated point 
sources is presented in Table 7.16.  Tables B.2 and B.3 provide additional information 
regarding individual wasteloads from minor and miscellaneous facilities.



Olentangy River Watershed TMDLs  

  
 49

 

Table 7.16  Existing point source loads to the Whetstone Creek watershed 

Facility TP 
lb/yr 

TSS 
tn/yr 

FC 
cnt/seas 

Candlewood Lake WWTP 689 1.5 4.21E+11 

Mt. Gilead WWTP 6,317 7.2 3.15E+11 

Cardington WWTP 2,014 2.6 1.52E+11 

Minor WWTPs 103 0.2 4.84E+11 

Miscellaneous Dischargers 2 0.0 0.00E+00 

Total 9,124 11.6 1.37E+12 
 
The Candlewood Lake WWTP was originally constructed in 1980 with a design average 
treatment capacity of 15,000 gpd.  The existing plant consists of two facultative lagoons which 
are operated in series.  Four surface aerators were added to the lagoons in 1995.  The lagoons 
were deepened to a total depth of 5'8" in 1996 to improve the treatment efficiency.  Since 1980, 
the Candlewood Lake development has continued to grow without a commensurate expansion 
of their WWTP.  The existing plant is hydraulically overloaded (average daily flow 84,200 gpd) 
which has resulted in chronic noncompliance with the effluent loading limits contained in the 
effective NPDES permit. 
 
Candlewood Lake recently completed construction of a new wastewater treatment plant that is 
now functioning.  The new plant is designed for an average daily flow of 300,000 gpd and will 
meet tertiary treatment limits (i.e., nutrient removal).  The treatment train consists of flow 
equalization, extended aeration, clarification, rapid sand filtration, ultraviolet disinfection and 
post aeration. 
 
The Mount Gilead WWTP is a conventional activated sludge plant designed to treat an average 
daily flow of 0.474 MGD.   Unit processes at the plant include influent bar screens, a 
comminutor, primary settling, extended aeration, final clarification, chlorination, dechlorination 
and post aeration.  Solids are treated through anaerobic (sludge from primary settling) and 
aerobic digestion (sludge from secondary settling) followed by sand drying beds or liquid land 
application.  The average daily flow at outfall 001, for the time period between January - 
December 2003 was 0.59 MGD, significantly over the design average.  The maximum flow 
during this period of record was 2.31 MGD. 
 
The Cardington WWTP has a design average treatment capacity of 0.5 MGD.  The wet stream 
process at the facility includes an influent lift station, comminution, screening, aerated grit 
removal, extended aeration, clarification, chlorine disinfection, post aeration and dechlorination.  
Solids handling consists of aerobic digestion, dewatering with sludge drying beds, sludge 
storage and land application.   The average daily flow at outfall 001, for the time period between 
January - December 2003 was 0.43 MGD.  The maximum flow during this period of record was 
1.35 MGD. 
 
The Candlewood Lake, Mt. Gilead, and Cardington WWTPs each contribute to the problems of 
nutrient enrichment and bacterial contamination in Whetstone Creek.  The Candlewood Lake 
WWTP is associated with the non-attainment of EWH at RM 29.3 of Whetstone Creek because 
of nutrient enrichment.  The Mt. Gilead WWTP is associated with the partial attainment of EWH 



Olentangy River Watershed TMDLs  

  
 50

at RM 21.5 of Whetstone Creek, again due to nutrient enrichment.  Whetstone Creek does not 
return to full attainment anywhere downstream of Mt. Gilead or Cardington.   
 
These three WWTPs have a pronounced impact on the chemical water quality of Whetstone 
Creek.  Average instream TP increases downstream of all three plants, most noticeably 
immediately below Mt. Gilead and Cardington.  Average instream TSS increases sharply 
downstream of Mt. Gilead and Cardington.  Similarly, average instream FC increase 
downstream of Mt. Gilead and Cardington, indicating disinfection may be an issue.  Figures B.4 
through B.6 depict water-chemistry results of Whetstone Creek, and illustrate the effect of these 
points sources.   

7.4.4 Home Sewage Treatment Systems 
 
Failing HSTSs are a source of impairment to the Whetstone Creek watershed.  Failing HSTSs 
contribute significantly to elevated phosphorus and fecal coliform concentration observed.  
Failing HSTSs in the Candlewood Lake area are believed to contribute the partial attainment of 
EWH at RM 30.5 of Whetstone Creek.  HSTSs are also believed to be the source of recreational 
use impairment on Shaw Creek, and the partial attainment of WWH on Claypole Run.  The 
pollutant contributions associated with failed HSTSs in the Whetstone Creek watershed are 
presented in Table 7.17 

Table 7.17 Existing HSTS loads 

HUC14 Number of
HSTS 

TP 
lb/yr 

TSS 
tn/yr 

FC 
cnt/seas 

100 010 2,000 1,336 5.01 2.79E+15 

100 020 310 348 1.31 7.27E+14 

100 030 430 384 1.44 8.02E+14 

Total 2,740 2,068 7.76 4.32E+15 
 

7.4.5 Livestock with Stream Access 
 
Livestock with stream access was observed at two locations in the Whetstone Creek watershed, 
including in Whetstone Creek at RM 18.2 and 9.2, and Sam’s Creek at RM 1.4.  This short list is 
likely not inclusive all problem areas, but these are the documented locations.  The fecal 
coliform load contributed by livestock with stream access is presented in Table 7.18 at the end 
of this section. 

7.4.6 Channel Maintenance 
 
Channel maintenance is a source of impairment to the Whetstone Creek watershed.  The upper 
segment of Shaw Creek is the only area known to be actively maintained by the Morrow County, 
but many other areas are in various stages of past channelization. 
 
Shaw Creek is actively maintained from Thatcher Road to South Canaan Road (RM 13.2 to 
10.3).  This segment is in full attainment of WWH, but may be contributing to downstream 
siltation due to its degraded condition.  The average TSS concentration of Shaw Creek equals 
the 87th percentile value of all Whetstone tributaries and the 93rd percentile of all Olentangy 



Olentangy River Watershed TMDLs  

  
 51

Tributaries.  These elevated values indicate the Shaw Creek may be exporting large sediment 
loads downstream.   

7.4.7 Stream Impoundment 
 
Stream impoundment is a source of impairment to the Whetstone Creek watershed.  The 
Delaware Lake Dam results in an impounded area at the mouth Whetstone Creek and 
extending upstream nearly three-miles.  The partial attainment of EWH at RM 2.6 is partially 
attributed to the impoundment.  Delaware Lake is considered an essentially permanent 
modification; therefore, it is not a subject of this TMDL.  However, siltation is also listed as a 
cause of impairment at RM 2.6 and is likely exacerbated by the impoundment.  If upstream 
sediment loading can be reduced, the impounded segment may improve regardless of the dam.   

7.4.8 Existing Pollutant Load Summary 
 
The existing loads to the Whetstone Creek watershed are summarized in Table 7.18. 

Table 7.18 Summary of existing loads to the Whetstone Creek watershed 

Source TP 
lb/yr 

TSS 
tn/yr 

FC 
cnt/seas 

(1) Major NPDES 0 0 0 
(2) Minor NPDES 9,122 11.5 1.37E+12 
(3) Miscellaneous NPDES 1.8 0 0 
(4) MS4 0 0 0 
(5) HSTS 2,068 7.8 4.32E+15 
(6) CSO 0 0 0 
(7) Livestock Access 0 0 3.10E+14 
(8) SSO 0 0 0 
(9) NPS 47,895 26,581 6.32E+15 
(10) Wasteload Existing1 11,192 19 4.32E+15 
(11) Load Exising2 47,895 26,581 6.63E+15 
(12) Total Existing3 59,087 26,600 1.10E+16 
1.  Equals the sum of 1, 2, 3, 4, 5, 6 and 8. 
2.  Equals the sum of 7 and 9. 
3.  Equals the sum of 10 and 11. 



Olentangy River Watershed TMDLs  

  
 52

8 TMDLs and Allocations 
 
A TMDL is a tool for implementing water quality standards, and is based on the relationship 